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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMAJ/LTE/5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
NFC, WPT and UWB

MODEL NUMBER: SC-55D, SCG22

SERIAL NUMBER: 72a869df44d7ece, RSCW20PODYH, 72a869d9954d7ece,

R3CW40NTOCX (RADIATED, Original)
R3CW408U11T (RADIATED, Spot-check);

DATE TESTED: 2023-04-03 ~ 2023-05-12 (Original);
2023-06-12 ~ 2023-06-30 (Spot-check);

APPLICABLE STANDARDS
STANDARD TEST RESULTS

47 CFR Part 15 Subpart F Complies

UL KOREA LTD. tested the above equipment in accordance with the requirements set forth in
the above standards. All indications of Pass/Fail in this report are opinions expressed by UL
KOREA LTD. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only.
The test results show that the equipment tested is capable of demonstrating compliance with
the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL KOREA LTD. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL KOREA LTD. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL KOREA LTD. By: Tested By:
2 -
Seokhwan Hong Sungeun Lee
Suwon Lab Engineer Suwon Lab Engineer
UL KOREA LTD. UL KOREA LTD.
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FCC ID: ASLSMF946JPN

1.1. INTRODUCTION OF TEST DATA REUSE

This report referenced from the FCC ID: ABLSMF946U UWB (FCC CFR 47 Part 15F).
And the applicant takes full responsibility that the test data as referenced in this report represent
compliance for this FCC ID.

1.2. DIFFERENCE

The A3LSMF946JPN model shares the same enclosure and circuit board as ABLSMF946U.
The UWB antennas and surrounding circuitry and layout are identical between these two units.

After confirming through preliminary radiated emissions that the performance of the
A3LSMF946JPN remains representative of ABLSMF946U. The test data of ASLSMF946U being
submitted for this application to cover UWB features.

1.3. SPOT CHECK VERIFICATION DATA
(Worst case of the radiated eirp and radiated spurious emissions)

Original model Spot check model
Band Test Item Mode Frequency Test Limit SM-F946U Results SM-F946D Results Deviation Remark
FCC ID : A3LSMF946U FCC ID : A3LSMF946JPN
eirp ANT2_CH9_SP1_BPRF4_AV 8000 MHz -41.3 dBm -42.81 dBm -41.97 dBm 0.84 dB
RSE ANT1_CH5_SPO_BPRF4 39557 MHz -61.3 dBm -62.12 dBm -62.44 dBm -0.32 dB

Comparison of two models, upper deviation is within 3 dB range and all test results are under FCC
Technical Limits.

uwB

1.4. REFERENCE DETAIL

Reference application that contains the reused reference data in the individual test reports:

Equipment | Reference FCC ID | Applicatio Reference Test Exhibit Variant Test Data
Class (Parent) n Type report number Type Report Number | Re-used
ors | Aaswroseu | TGN | 602 1ibigia | Report | (soptabigmy | A
oss | oy | rone | o | e T emnisose |
| asswrosey | SGONY | 6o ataiacien) | Report | (802 11amaciny | A
oco | Adswroeeu | GO | (6p staimjacim | Report | (8021 1ainiacia) | A
DCD A3LSMF946U Oéirgail?l?l 47907(3\2/3;)%1{14 R'I(;(E)s(,)trt 47905(3\4/1\;[;.%0{11 All
UWB A3LsMFoseu | LIna 4790?338;)1{15 szc’)trt 4790%\1/323'512 Al
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REPORT NO: 4790841160-E12V3
FCC ID: ASLSMF946JPN

DATE: 2023-07-10

2. SUMMARY TABLE

FCC Part . e o -
. Test Description Test Limit Test Condition | Test Result
Section
15.502(a) 10dB Bandwidth = 500 MH=z Fazz
15.519=) - . . n T .
Maxamum Peak Power Spectmal Densty < 0dBm EIRP in 50 MHz BW Pazz
15.521{g)
15.519¢) Radiated Emizsions Above 960 MHz Zee table in 15.519(c) for details Pazz
) Radiated Emszions 1n the 1164 - 1240 MFE |, ) Radisted
15 515.:"' ar'::l 1559 - 1610 MHz GPS Ear'::la R tﬂt =n 15 515.:' fur ::I:ta S Fazz
Emzsions in restnoed bands must
15209 Radiated Ems=zons Below 960 MHz mest the mdiated bmits detailed in Pazz
15209
AC Lne Conducted Emssions Power Line
207,15.251j) < RCC 15.207 Fmits 55
15207152510 1150 bz - 30 M= FeC 15207 Fms conducted Fa
15.51%al1) Shutdown Timing Requirements < 10 Radiated Pazs

3. TEST METHODOLOGY

PR

FCC 47 CFR Part 2.

FCC 47 CFR Part 15.

ANSI C63.10-2013.

KDB 393764 D01 UWB FAQ v02

4. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro

X

Chamber 1(3m semi-anechoic chamber)

Chamber 2(3m semi-anechoic chamber)

i Chamber 3(3m semi-anechoic chamber)

[ ] Chamber 4(3m Full-anechoic chamber)

[ ] Chamber 5(3m Full-anechoic chamber)

UL KOREA LTD. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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5. CALIBRATION AND UNCERTAINTY

5.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

5.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:

EIRP (dBm)

= Measured Voltage (dBuV) — 107 dB + Conversion Factor (dB) + Antenna Factor (dB/m)
+ Total Loss [Cable Loss (dB) — Preamp Gain (dB)]

EIRP (dBm)
= -1.92 dBm = 87.13 dBuV — 107 dB + 11.80 dB + 35.40 dB/m — 29.25 dB

Conversion Factor:

P (dBm EIRP) = E (dBuV/m) — 95.2 dB
P (dBm EIRP) = E (dBuV) — 107 dB

E (dBuV) - E (dBuV/m) = 11.80 dB

5.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15to 30 MHz | 2.80 dB
Radiated Disturbance, 30 MHz to 1 GHz | 3.92 dB
Radiated Disturbance, 1 GHz to 18 GHz | 5.06 dB
Radiated Disturbance, 18 GHz to 40 GHz | 6.02 dB

Uncertainty figures are valid to a confidence level of 95%.

5.4. DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in IEC Guide
115:2007.
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FCC ID: ABLSMF946JPN

DATE: 2023-07-10

6. EQUIPMENT UNDER TEST

6.1.

EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE 5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
NFC, WPT and UWB. This test report addresses the UWB operational mode.

B B s~ A —

SC-55D

Hardware

SC-55D BT/WIFI IC and layout is same as SM-F946U.

Software

Supported WWAN Band is different.

Thus, SC-55D was set for final test.

The EUT is a UWB transceiver with 2 TX antennas (Antl & 2) installed in a smart phone host
and operates on 6.5 GHz (Channel 5) and 8 GHz (Channel 9). Three signal configurations
(CONFIG SPO, SP1, SP3) are available for each ANT/CH setting. CONFIG 2 is not supported.

Worst Case Preamble ID (BPRF: 9 — 24 / HPRF: 25 — 32): BPRF: 9 / HPRF: 25

ANT Channel CONFIG PRF Mode Packet Length
4
SPO BPRF 9 7
HPRF 25 127
4
5 sp1 BPRF 9 o
HPRF 25 127
4
Sp3 BPRF 9 7
Antl HPRF 25 1‘217
SPO BPRF 9 7
HPRF 25 127
4
9 Sp1 BPRF 9 7
HPRF 25 127
4
Sp3 BPRF 9 7
HPRF 25 127
Ant2 4
SPO BPRF 9 7
HPRF 25 127
4
9 sp1 BPRF 9 7
HPRF 25 127
4
Sp3 BPRF 9 7
HPRF 25 127
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6.2. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unigue coupling to the intentional radiator shall
be considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with maximum gain of

Frequency ANT1 ANT2
Band Gain Gain
[MHZz] [dBi] [dBi]
CH5
6500 -2.30 -
CH9
8000 -0.30 -2.80

“METAL (SUB3, UWB Ranging) ANTENNA” and “PATCH 1 (UWB AOA ANT1) ANTENNA” as
indicated in antenna specification are written as ANT 1 and ANT 2 in this report.
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REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
FCC ID: ABLSMF946JPN

6.3. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

i Worst case of antenna axis:

ANT1 ANT2
CH5 Z -
CH9 Z Z
il Foldable condition
ANT1 ANT2
CH5 Half-Folded -
CH9 Full-Folded Full-Folded

Open

Half-folded Full-folded

Note: All radiated and power line conducted tests were performed attached with travel adapter
for the worst case condition mode.
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FCC ID: ABLSMF946JPN

6.4. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37N9QP4SL9DK3 N/A
Data Cable SAMSUNG WBRO0062M R37T53J83Z9SEA N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable UWB mode.

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP) 50cm for Spurious, 3m for EIRP.

S

Adaptor

AC Main

K—( 3m SAC
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7. MEASUREMENT METHOD
10 dB BW : ANSI C63.10-2013, Section 10.1 / FCC Part §15.503(a)

Peak power and maximum average emissions: ANSI C63.10-2013 Section 10.3, 15.519(c)(e)

Cessation time: 15.519(a)(1)

Radiated measurement procedure: ANSI C63.10-2013, Section 10.3

AC Power Line Conducted Emission: ANSI C63.10-2013, Section 6.2
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REPORT NO: 4790841160-E12V3
FCC ID: ASLSMF946JPN

DATE: 2023-07-10

8. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 2024-08-15
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 2024-08-15
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 2024-08-15
Antenna, Horn, 18 GHz ETS 3115 00167211 2024-08-04
Antenna, Horn, 18 GHz ETS 3115 00161451 2024-08-21
Antenna, Horn, 18 GHz ETS 3117 00168724 2024-08-04
Antenna, Horn, 18 GHz ETS 3117 00168717 2024-08-21
Antenna, Horn, 18 GHz ETS 3117 00218957 2025-01-08
Antenna, Horn, 40 GHz ETS 3116C 00166155 2024-08-02
Antenna, Horn, 40 GHz ETS 3116C 00168645 2023-10-13
Preamplifier ETS 3115-PA 00167475 2023-08-04
Preamplifier ETS 3116C-PA 00168841 2023-08-04
Preamplifier, 1000 MHz Sonoma 310N 341282 2023-08-02
Preamplifier, 1000 MHz Sonoma 310N 351741 2023-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 2023-08-01
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 2023-08-01
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 | 2023-08-03
Spectrum Analyzer, 50 GHz R&S FSW 50 101538 2024-01-09
Attenuator PASTERNACK PE7087-10 A001 2023-08-03
Attenuator PASTERNACK PE7087-10 A008 2023-08-03
Attenuator PASTERNACK PE7004-10 2 2023-08-01
Attenuator PASTERNACK PE7087-10 A009 2023-08-03
EMI Test Receive, 40 GHz R&S ESU40 100439 2023-08-02
EMI Test Receive, 40 GHz R&S ESU40 100457 2023-07-29
EMI Test Receive, 3 GHz R&S ESR3 101832 2023-08-01
High Pass Filter Wainwright Instruments GbH WHW2-8165-11500-21000-40CD 11 2024-01-09
High Pass Filter Wainwright Instruments GmbH WHW2-7100-10000-18000-40CD 2 2024-01-05
Low Pass Filter Wainwright Instruments GmbH WLKX12-5400-5940-18000-60ST 1 2024-01-05
Low Pass Filter Wainwright Instruments GmbH WLKX10-6400-7424-18000-60ST 1 2024-01-05
LISN R&S ENV-216 101837 2023-08-04
UL Software
Description Manufacturer Model Version
Radiated software uL UL EMC Ver 9.5
AC Line Conducted software uL UL EMC Ver 9.5
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9. ANTENNA PORT TEST RESULTS

9.1. 10 dB BANDWIDTH

LIMITS

FCC §15.503

(a) UWB bandwidth. For the purpose of this subpart, the UWB bandwidth is the frequency band
bounded by the points that are 10 dB below the highest radiated emission, as based on the
complete transmission system including the antenna. The upper boundary is designated fH and
the lower boundary is designated fL. The frequency at which the highest radiated emission
occurs is designated fm.

(b) Center frequency. The center frequency, fc, equals (fH + fL)/2.

(c) Fractional bandwidth. The fractional bandwidth equals 2(fh—fL)/ (f1 + fL).

(d) Ultra-wideband (UWB) transmitter. An intentional radiator that, at any point in time, has a
fractional bandwidth equal to or greater than 0.20 or has a UWB bandwidth equal to or greater
than 500 MHz, regardless of the fractional bandwidth.

FCC 815.519

(b) The UWB bandwidth of a device operating under the provisions of this section must be
contained between 3100 MHz and 10,600 MHz.

Test Procedure

ANSI C63.10-2013 — Section 10.1

Test settings

1. RBW = 1MHz

2. VBW = 3MHz

3. Span was set wide enough to capture the 10dB points of the signal
4. Sweep = auto couple

5. Detector = Peak

6. Trace mode = Max hold

7. The trace was allowed to stabilize

RESULTS

Worst cases were tested and reported.
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DATE: 2023-07-10

9.1.1. 10dB BANDWIDTH MEASUREMENT

Ant2

CH9

ANT |Channel | CONFIG [PRF Mode |Packet Length (fM (MHz) (f. (MHz) (fn (MHz) (fc (MHz) [BW (MHz)
SPO BPRF9 4 6645.43| 6237.63| 6836.33| 6536.98 598.70
CH5 SP1 BPRF9 4 664543 6096.20| 6895.80[ 6496.00 799.60
— SP3 BPRF9 4 6099.70| 6096.20| 6894.30( 6495.25 798.10
SPO BPRF9 4 7596.70( 7594.20( 8379.31| 7986.76 785.11

CH9 SP1 BPRF9 4 7597.20( 7593.70| 8379.81| 7986.76 786.11

SP3 BPRF9 4 7596.70( 7594.20( 8379.31| 7986.76 785.11

SPO BPRF9 4 7597.20 759420 8379.31| 7986.76 785.11
SP1 BPRF9 4 7952.02| 7593.70| 8380.31| 7987.01 786.61
SP3 BPRF9 4 7956.02| 7594.20( 8379.81| 7987.01 785.61
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9.1.2. 10dB BANDWIDTH PLOT

- ANT1

CH5

CH9

SPO

17:44:13 19042023

Spactrum

*-valie
7.596 7 GHz
7,594 2 GHz

8.379 31 GHz

18:04:13 19042023

SPO

e Function
93 dBm
-44.18 dBm
-27.74 dBm

Function

6.096 2 GHz
6.895 8 GHz

17:46:21 19.04.2023

Ref Trc %-Value
1 7.597 2 GHz
7.593 7 GHz
8.37981 GHz

13:06:07 18.04.2023

SP1

MHz/

Function

Ref  Trc Function

X-Walue
6.099 7 GHz
6.096 2 GHz
6.894 3 GHz

18:02:11 19.04.2023

Multiv
R

% Vale
7.596 7 GHz
7,594 2 GHz

8.379 31 GHz

18:07:34 1904 2023

Function
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DATE: 2023-07-10

- ANT2
CH5 CH9
SPO SPO
SP1 SP1
SP3 SP3

m
7.594 2 GHz . m
8.37981 GHz -46.73 dBm

18:13:2¢ 19042023
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9.2. PEAK POWER AND MAXIMUM AVERAGE EMISSIONS

LIMITS

FCC 815.519

(c) The radiated emissions at or below 960 MHz from a device operating under the provisions of
this section shall not exceed the emission levels in 815.209. The radiated emissions above 960
MHz from a device operating under the provisions of this section shall not exceed the following
average limits when measured using a resolution bandwidth of 1 MHz:

Frequency in MHz EIRP in dBm
3100-10600 -41.3

(e) There is a limit on the peak level of the emissions contained within a 50 MHz bandwidth
centered on the frequency at which the highest radiated emission occurs, fm. That limit is 0 dBm
EIRP.

TEST PROCEDURE

ANSI C63.10 Clause 10.3.
Peak EIRP power is measured using RBW of 50 MHz.
The radiated emissions of 6 — 9 GHz frequency band are performed at 3 meter test distance.

Test Notes

The EIRP in dBm was calculated from the measurement Field Strength in dBuV/m by
applying a -95.2dB correction factor to the Field Strength level.

RESULTS

Plots: worst cases were reported.
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9.2.1. MAXIMUM PEAK AND AVERAGE POWER

Peak Power Peak Limit . AV Power AV Limit .
ANT | Channel | CONFIG | PRF Mode Margin Margin
(dBm/50MHz) | (dBm/50MHz) (dBm/MHz) | (dBm/MHz)
BPRF4 -2.57 0 2.57 -44.37 -41.3 3.07
SPO BPRF127 -4.77 0 477 -43.41 -41.3 2.1
HPRF127 -10.04 0 10.04 -42.96 -41.3 1.66
BPRF4 -3.30 0 3.30 -43.09 -41.3 1.79
CH5 SP1 BPRF127 -5.39 0 5.39 -43.15 -413 1.85
HPRF127 -10.66 0 10.66 -42.86 -41.3 1.56
BPRF4 -5.46 0 5.46 -43.01 -41.3 1.71
SP3 BPRF127 -6.06 0 6.06 -43.01 -41.3 1.71
Ant1 HPRF127 -9.08 0 9.08 -42.95 -413 1.65
Metal BPRF4 -1.66 0 1.66 -45.01 -41.3 3.71
SPO BPRF127 -3.54 0 3.54 -43.36 -413 2.06
HPRF127 -9.41 0 9.41 -43.28 -41.3 1.98
BPRF4 -1.72 0 1.72 -43.18 -41.3 1.88
CH9 SP1 BPRF127 -3.92 0 3.92 -43.16 -413 1.86
HPRF127 -10.39 0 10.39 -43.24 -41.3 1.94
BPRF4 -6.98 0 6.98 -42.95 -41.3 1.65
SP3 BPRF127 -6.92 0 6.92 -42.87 -41.3 1.57
HPRF127 -6.95 0 6.95 -43.29 -41.3 1.99
BPRF4 -3.46 0 3.46 -44.56 -41.3 3.26
SPO BPRF127 -5.69 0 5.69 -43.55 -413 2.25
HPRF127 -10.24 0 10.24 -43.06 -41.3 1.76
BPRF4 -4.12 0 4.12 -42.81 -41.3 1.51
Ant2 CH9 SP1 BPRF127 -6.39 0 6.39 -43.20 -413 1.90
Patch HPRF127 -11.22 0 11.22 -42.90 -41.3 1.60
BPRF4 -10.07 0 10.07 -43.27 -41.3 1.97
SP3 BPRF127 -10.05 0 10.05 -43.23 -41.3 1.93
HPRF127 -11.76 0 11.76 -42.94 -41.3 1.64
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MAXIMUM PEAK AND AVERAGE POWER PLOTS

- PEAK POWER
- ANT1

CH5

CH9

SPO BPRF4

SP0O BPRF4

- ANT2

CH5

CH9

SPO BPRF4

SPO BPRF4
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- AVERAGE POWER
- ANT1

CH5 CH9

SP1 BPRF 127 SP3 BPRF 127

- ANT2

CH5 CH9

SP3 BPRF 4 SP3 BPRF 127
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REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
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9.3. CESSATION TIME

LIMITS

FCC 815.519(a)(1)

A UWB device operating under the provisions of this section shall transmit only when it is
sending information to an associated receiver. The UWB intentional radiator shall cease
transmission within 10 seconds unless it receives an acknowledgement from the associated
receiver that its transmission is being received. An acknowledgment of reception must continue
to be received by the UWB intentional radiator at least every 10 seconds or the UWB device
must cease transmitting.

TEST PROCEDURES

Transmissions are monitored for two cases:
1. The smart phone ends the UWB link.
2. The EUT ends the UWB link.

RESULTS

Please see the next page
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DATE: 2023-07-10

Case 1: Smart Phone ends the UWB link

ﬁ Keysight Spectrum Analyzer - 51078 EI@
[ RF [soe bc ] [ [ SENSE:INT] [ ALIGN AUTO | 11:25:34 PM Apr24, 2023
Avg Type: Log-Pwr TRACE 3456
PNO: Wide -»— Trig: Free Run TYPE| WhARHARARAY
IFGain:Low Atten: 6 dB DET|P 5
AMKr3 10.00 s
10 dBidiv Ref -10.00 dBm -26.32 dB
Log
200
-30.0
-40.0 P
0.0
-60.0
700 £ O
-80.0
-G0.0
-100
Center 8.000000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 30.00 s (1001 pts)
FUNCTION WIDTH FUNCTION VALUE
1 N t 3.030 s -47.77 dBm
2 MM t (A) 120.0 ms (A) -27.07 dB
A1 t (A) 10.00 s (A) -26.32dB

T,

% STATUS

Marker 1: Smart phone ends UWB link.
Marker 2A1: EUT and smart phone end UWB link.

Marker 3A1: “10s” after EUT ends UWB link.

EUT detects “Smart Phone ends UWB link” and ceases transmitting
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Case 2: EUT ends the UWB link

ﬁ Keysight Spectrum Analyzer - 51078 EI@
[ RF [soe bc ] [ [ SENSE:INT] [ ALIGN AUTO | 11:26:25 PM Apr24, 2023
Avg Type: Log-Pwr TRACE| 3456
PNO: Wide -»— Trig: Free Run TYPE| WhARHARARAY
IFGain:Low Atten: 6 dB DET|P =
AMKr3 10.00 s
10 dB/div__ Ref -10.00 dBm -25.15 dB
Log
200
-30.0
-40.0 K
-80.0
-60.0
-100
Center 8.000000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 30.00 s (1001 pts)
FUNCTION WIDTH FUNCTION VALUE
1 N t 2970s -47.88 dBm
2 A1 t (A) 150.0 ms (A) -25.39dB
A1 t (A) 10.00 s (A) -25.15dB
LU r )
MSG %STATUS

Marker 1: EUT ends UWB link.
Marker 2A1: EUT and smart phone end UWB link.

Marker 3A1: “10s” after EUT ends UWB link.

EUT ceases transmitting within 10 seconds.
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FCC ID: ASLSMF946JPN

10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE
LIMITS
FCC 8§15.205 and §15.209
Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)
0.009 — 0.490 2400/ F (kHz) 300
0.490 - 1.705 24000 / F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under
this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806
MHz. However, operation within these frequency bands is permitted under other sections of this part, e.g.
§8 15.231 and 15.241.

FCC Part 15.205 (a): Only spurious emissions are permitted in any of the frequency bands listed below :

MHz MHz MHz MHz GHz GHz
0.009 ~ 0.110 8.41425 ~ 8.41475 108 ~ 121.94 1300 ~ 1427 45~515 14.47 ~ 14.5
0.495 ~ 0.505 12.29 ~ 12.293 123 ~ 138 1435 ~ 1626.5 5.35~5.46 15.35 ~ 16.2

2.1735 ~ 2.1905 12.51975 ~ 12.52025 149.9 ~ 150.05 1645.5 ~ 1646.5 7.25~7.75 17.7~21.4
4.125 ~ 4.128 12.57675 ~ 12.57725 156.52475 ~ 1660 ~ 1710 8.025~ 8.5 22.01~23.12
4.17725 ~ 4.17775 13.36 ~ 13.41 156.52525 1718.8 ~ 1722.2 9.0~9.2 23.6~24.0
4.20725 ~ 4.20775 16.42 ~ 16.423 156.7 ~ 156.9 2200 ~ 2300 93~95 31.2~318
6.215 ~ 6.218 16.69475 ~ 16.69525 162.0125 ~ 2310 ~ 2390 10.6 ~ 12.7 36.43~36.5
6.26775 ~ 6.26825 16.80425 ~ 16.80475 167.17 2483.5 ~ 2500 13.25~13.4 Above 38.6
6.31175 ~ 6.31225 25.5 ~ 25.67 167.72 ~ 173.2 2655 ~ 2900
8.291 ~ 8.294 37.5~38.25 240 ~ 285 3260 ~ 3267
8.362 ~ 8.366 73~74.6 322~3354 3332~ 3339
8.37625 ~ 8.38675 74.8~75.2 399.90 ~ 410 3345.8 ~ 3358
608 ~ 614 3600 ~ 4400
960 ~ 1240

» FCC Part 15.205(b) : The field strength of emissions appearing within these frequency bands shall not
exceed the limits shown in §15.209. At frequencies equal to or less than 1000 MHz, compliance with the
limits in 815.209 shall be demonstrated using measurement instrumentation employing a CISPR quasi-
peak detector. Above 1000 MHz, compliance with the emission limits in §15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in §15.35 apply to these
measurements.
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DATE: 2023-07-10

» FCC Part 15.519 (c): The radiated emissions at or below 960 MHz from a device operating under the
provisions of this section shall not exceed the emission levels in §15.209. The radiated emissions above
960 MHz from a device operating under the provisions of this section shall not exceed the following

average limits when measured using a resolution bandwidth of 1 MHz:

Frequency range (MHz) EIRP in dBm
960-1610 -75.3
1610-1990 -63.3
1990-3100 -61.3
3100-10600 -41.3
Above 10600 -61.3

= FCC Part 15.519 (d): In addition to the radiated emission limits specified in the table in paragraph (c) of
this section, UWB transmitters operating under the provisions of this section shall not exceed the
following average limits when measured using a resolution bandwidth of no less than 1 kHz:

Frequency range (MHz) EIRP in dBm
1164-1240 -85.3
1559-1610 -85.3
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150 cm for above 1GHz. The antenna to EUT distance is 0.5 or 3 meters. The EUT is
configured in accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz (120kHz for
emissions in the GPS), then the video bandwidth is set to 3 MHz (500kHz for emissions in the
GPS)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results
that correlate with the one of tests made in an open field based on KDB 414788.

Radiated test was performed worst case as below table. (Highest Power)

ANT1 ANT2
CH5 SPO / BPRF9 / Packet Length 4 -
CH9 SPO / BPRF9 / Packet Length 4 SPO / BPRF9 / Packet Length 4
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10.2. TRANSMITTER ABOVE 1 GHz

10.2.1. SPURIOUS EMISSION 1 GHz - 6 GHz
TX Antenna 1l

CHANNEL, CH5

HORIZONTAL RESULT

E_II SUWON Lok Chamber | 2823 Apr 19 6:38:13
Emissions
4798748841
AC 128V, 6EHz
=B
T -4p
. -50
& -68
=7E
B A - S
PR
_BB 2 SR JM‘M
1 . e
s @ J R —
-99
968 BEEE
Frequency [MHz3
o 0 RN i/t (o Rk Semp  Fis Fapsifol Tosiiin Vorgn Ty D el Goiig Mk S Fis Fapalide Tositian
[II SUWON Lok Chomber | 2823 Apr 13 6:38:13
AC 128U, BBHz
30
- -48
§ -5
S _ep
_78
&
o
-8B 5
| a
a
-98
960 6088
Frequency (MHz)
e A/ Tl Tetiig Mooe  Seeep ¥ = “Forge (0 7 Teel Tevn s o F
erer Comecied
Frequency ¢ j ! FCC 15.519(c) EIRP Margin Azimutn Height
Marker e reaing Dt a117_o0168717 096-18GHz(dB] Dist. Cort. (48) Conv. Fact. (48) UWB_cHS_LpF reaig foymh oo e s Polariy
1 1041.3386 -69.17 RMS 27.8 -39.7 -15.6 118 6 -84.27 -75.3 -8.97 288 165 H
2 1885.6636 -71 RMS 30.6 -38.7 -15.6 11.8 7 -82.2 -63.3 -18.9 324 165 H
3 5213.8108 -75.09 RMS 34.5 -33.1 -15.6 11.8 2.2 -75.29 -41.3 -33.99 180 165 H
4 1041.3386 -70.3 RMS 27.8 -39.7 -15.6 11.8 6 -85.4 -75.3 -10.1 0 165 \
5 1883.6675 -70.77 RMS 30.6 -38.7 -15.6 11.8 7 -81.97 -63.3 -18.67 72 165 vV
6 5227.0345 -75.11 RMS 34.5 -33 -15.6 118 2.2 -75.21 -41.3 -33.91 288 165 \
RMS - RMS detection
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CHANNEL, CH9

HORIZONTAL RESULT

[II SUWON Lok Chomber | 2823 Apr 13 6:53:18

C3p
T -4p
-58
& -6f
S
-7
3
—BB i e '““WHWM_'M
- _— e e i
-9e
960 [z
Frequency (MHz)
Torge (AT T Rttt Detiing oo ) i Fapaifode  Fosition “orge 010 ) Tel/ttn  Det/ferg Mode ey Fia  Fwpaide  Fosition
E_I L SUWON Lok Chamber | 2823 Apr 19 6:53:18
Mode  UB_ANT1_CHI
-2 Tested by:22533 / AC 128U, GBHz
_3p
< -48
§ -5@
‘—; B
=7E
B
-8B =
-9p
9ed L]
Frequency [MHz3
Fo (M R el G Rk Gwp T Fapad fositi g ¥ TR el Do e Swm s Fpbde Fovitien
eter Comecied
eeeeeee Foc 15.519(0) EIRP Margin Azimtn Height
Varker eadin Det 3117_oo0168717 096-18GHz(d8] bist. Cor. (@8) Conv. Fact. (@) ws_cHs_LPF Polariy
(Hz) P P V(B ) (Dege) ©m
1 1041.8376 -69.1 RMS 27.8 -39.7 -15.6 118 6 -84.2 -75.3 -8.9 288 165 H
2 3051.3509 -72.37 RMS 32.8 -37 -15.6 118 8 -79.57 -61.3 -18.27 216 165 H
3 5905.6881 -76.22 RMS 35 -31.9 -15.6 118 2.2 -74.72 -41.3 -33.42 36 165 H
4 1016.8871 -70.08 RMS 28 -39.7 -15.6 11.8 6 -84.98 -75.3 -9.68 252 165 vV
5 3039.3747 -72.17 RMS 32.8 -37.1 -15.6 11.8 8 -79.47 -61.3 -18.17 324 165 \
6 5894.7099 -76.16 RMS 35 -31.9 -15.6 11.8 2.2 -74.66 -41.3 -33.36 144 165 vV
RMS - RMS detection
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: 2023-07-10

TX Antenna 2

CHANNEL, CH9

HORIZONTAL RESULT

[H SUWON Lob Chamber 1 B23 Apr 19 17:87:55

Roadicted Emis=ions

48841

Rdopter
o

J/ OAC 12BY, BBHz

_3p
3 -4
Lo-5m
= —BE
_7E
3
5 W
T ; T - S— |
! — T
T e
-9P
96e [etzjele]
Frequency (MHz
Targe () R Tl /ity Detiig ode e Pl WMok Fasition T Fonge i3 L] FeliMtin  Detifing ok ooy Fo Fapaide  Fositioe
UL SUWON Lob Chomber 1 B23 Apr 13 17:87:55
Bt §
=T
/ AT Rdopter
2 CHI
2B 33 / AC 12BU, BBHz
_3p
R
§ -5m
T _gp
_7E
5
—BB- i =
A
(.
-9P
J5E et
Fregquency (MHz
T O WRARD /R Ui ek S Pis ok Fasitim o W RO RelMin Golig b S P Pl Fositie
Teter Comecied
Marker "f;‘;")“ R(:asn:-ﬂn]q Det 3117_00168717 0.96-18GHz[d8] Dist. Corr. (d8) Con. Fact. (d8) UWB_CHS_LPF Ra:u"w“w)g FCC;;ZI:;:)E " M(:E)m A[é‘;“;," H(jf‘)"‘ Polarity
1 1041.8376 -69.32 RMS 27.8 -39.7 -15.6 11.8 6 -84.42 -75.3 -9.12 288 165 H
2 3103.747 -72.37 RMS 32.9 -37 -15.6 11.8 8 -79.47 -41.3 -38.17 72 165 H
3 5911.1772 -76.27 RMS 35 -31.9 -15.6 11.8 2.2 -714.77 -41.3 -33.47 324 165 H
4 1041.8376 -70.18 RMS 27.8 -39.7 -15.6 118 6 -85.28 -75.3 -9.98 324 165 vV
5 3084.2856 -72.35 RMS 32.9 -37.1 -15.6 118 8 -79.55 -61.3 -18.25 144 165 \
6 5904.6901 -76.19 RMS 35 -31.9 -15.6 118 2.2 -74.69 -41.3 -33.39 72 165 \
RMS - RMS detection
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REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
FCC ID: ASLSMF946JPN

10.2.2. SPURIOUS EMISSION 9 GHz - 18 GHz

TX Antenna 1

CHANNEL, CH5
HORIZONTAL RESULT

UL SUWON Lab Chanber | 2023 Apr 19 15:35:16
Rodiated Emissions
18 Project Number 4758748841
-y Client: SAMSUNG
Config:EUT / AC Adopter
- Mode : DUB_ANT1_CHS
-2d Tested by:22933 / AC 120V, 6BHz
-38)
3 -4
&
3
L -50
g R IMIT (B
S
g
= 3
2
—ogl
g 8 k]
Frequency (GHz)
Foroe T BRI e e o Sy s Voperok Foiin e T R Ty Y = T Too Topeos Fosttiar
UL SUWON Lab Chanber | 2023 Apr 19 15:35:16
Rodiated Emissions
18 Project Number 4758748841
-y Client: SAMSUNG
Config:EUT / AC Adopter
- Mode : DUB_ANT1_CHS
-20 Tested by 22933 / AC 128U, GBHz
T -
O
3
I -5 = -
E R IMIT (B
B
= a
-7a e - -
=2
—gml
—ogl
g 8 k]
Freguency (GHz)
Fonge (GHz) FEU/VEY Ref/ittn  Det/fvg Hode Swep Pts  Waga/Mode Fosition Fonge (G) Rh VB Ref/fittn  Det/fvg Mode Sueep Fts  ¥epaMode  Fosition
Frequenc) Meter Corected Margin Azimuth Height
Marker d Y Reading Det 3117_00168717 0.96-18GHz[dB] Dist. Corr. (dB) Conv, Fact. (dB) UWB_CHS5_HPF Reading RMS LIMIT (dBm) o ‘o Polarity
o @8m) e @) (©egs) e
1 11.99584 -80.54 RMS 39 -27.1 -15.6 11.8 1 -72.34 -61.3 -11.04 109 165 H
2 14.88119 -82.21 RMS 40.1 -23.9 -15.6 11.8 0 -69.81 -61.3 -8.51 217 165 H
3 17.93317 -86.44 RMS 41.3 -17.6 -15.6 11.8 2 -66.34 -61.3 -5.04 288 165 H
4 11.98871 -80.31 RMS 38.9 -27.2 -15.6 118 1 -72.31 -61.3 -11.01 324 165 \
5 14.87762 -82.43 RMS 40.1 -23.9 -15.6 118 0 -70.03 -61.3 -8.73 0 165 \
6 17.92693 -86.4 RMS 41.3 -17.5 -15.6 118 2 -66.2 -61.3 -4.9 0 165 \
RMS - RMS detection
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REPORT NO: 4790841160-E12V3
FCC ID: ASLSMF946JPN

DATE: 2023-07-10

CHANNEL, CH9

HORIZONTAL RESULT

[\ L SUWON Lob Chomber |1 (5 Apr 15:56:B3
Rodioted Emissions
. P 748841
=T |
-zh AC 12BY, BBHz
_3p
5 -4
L 50
& -bA
2 ,,/—E\
-7F 4 L S
,,,,,,,,,,,,,,,, PV W--'\-r\,ﬂ""*'*ﬂ‘f
-80
-98
] a 8
Freguency (GH
Fargn (61 i Tt /s [0 o P T Fnge Gt L7 Fe et g ety Fio  Fapaote
[\ L SUWON Lob Chamber 1 {5 Apr 15:56:B83
Radioted Emissions
) F 479874884 |
— 1 G
: El AC Rdopter
WE_ANT1_CHZ
-28 |Tested bg:22333 / AC 12BY, 6BHz
_3p
< -4B
5 -5B
;: —BE
= a
-7E + &
a
-89
-9P
g a i:]
Freguency (GHz
e R el Grlig e Fis Fpariiak Fosition Woge Bl RO ReliMin Gol b S P Pl Fasitie
- eter Corected " o -
Marker | Freduency Reading Det 3117_00168717 0.96-18GHz[dB] Dist. Corr. (dB) Conv. Fact. (dB) UWB_CHS_HPF Reading RMS LIMIT (dBm) largin i feig Polarity
(eHa) (dBm) (dBm) ©8) (egs) em)
1 12.0003 -80.54 RMS 39 -27 -15.6 11.8 1 -72.24 -61.3 -10.94 73 165 H
2 14.91505 -82.83 RMS 40.1 -23.5 -15.6 11.8 0 -70.03 -61.3 -8.73 36 165 H
3 17.92604 -86.23 RMS 41.3 -17.5 -15.6 118 2 -66.03 -61.3 -4.73 144 165 H
4 11.99495 -80.46 RMS 39 -27.1 -15.6 118 1 -72.26 -61.3 -10.96 36 165 vV
5 14.89366 -82.59 RMS 40.1 -23.7 -15.6 11.8 0 -69.99 -61.3 -8.69 252 165 vV
6 17.94742 -86.22 RMS 41.3 -18 -15.6 118 1 -66.62 -61.3 -5.32 179 165 \2
RMS - RMS detection
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REPORT NO: 4790841160-E12V3
FCC ID: ASLSMF946JPN

DATE: 2023-07-10

TX Antenna 2

CHANNEL, CH9

HORIZONTAL RESULT

[\ L SUWON Lob Chamber 1 {5 Apr 16 9
Rodiated Emissions
T Pr Mumb, 3874884 |
“on Rdopter
Mode :DWE_ANTZ_CHS
-28 | Tested by:22933 / AC 128U, BBHz
e
5 -4p
L -58
= —BE
4 A
—7E S A
A AAAAAIAA A A A AA A s =t ! B et e
-88
-39
g ] 8
y (GH
T R el e ol Torge B RO el e o R T T T
[\ L SUWON Lob Chomber |1 (5 Apr 16 9
adicted Emissions
. ro M, 4798748841
-1 ci
Cc EUT / AC Adopter
. Mode : DWB_ANTZ_CHS
-2 | Tested by:22933 / AC 128U, BBHz
_3p
R
§ -5m
T _gp
B
_7F 4 a
-88
-39
g ] 8
Fregquency (GHz
Torep (i) AR el e e Fio Wk Fusition Toge B RGAB Rel/iin Dol b Sy oo Ve Fosiiie
Frequenc) Meter Corrected Margin Azimuth Height
Marker quency Reading Det 3117_00168717 0.96-18GHZ[dB] Dist. Corr. (d8) Conv. Fact. (dB) UWB_CHS_HPF Reading RMS LIMIT (dBm) o ‘o Polarity
o @sm) pree @) (Degs) e
1 12.99297 -80.42 RMS 38.9 -26.6 -15.6 11.8 1 -71.82 -61.3 -10.52 145 165 H
2 14.90792 -82.84 RMS 40.1 -23.5 -15.6 11.8 0 -70.04 -61.3 -8.74 253 165 H
3 17.92782 -86.3 RMS 41.3 -17.5 -15.6 11.8 2 -66.1 -61.3 -4.8 216 165 H
4 12.98049 -80.46 RMS 38.9 -26.5 -15.6 118 1 -71.76 -61.3 -10.46 36 165 \
5 14.91505 -82.78 RMS 40.1 -23.5 -15.6 118 0 -69.98 -61.3 -8.68 108 165 \
6 17.91267 -86.26 RMS 41.3 -17.7 -15.6 118 2 -66.26 -61.3 -4.96 215 165 \
RMS - RMS detection
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REPORT NO: 4790841160-E12V3
FCC ID: ASLSMF946JPN

DATE: 2023-07-10

10.2.3. SPURIOUS EMISSION 18 GHz - 40 GHz

TX Antenna 1

CHANNEL, CH5

HORIZONTAL RESULT

UL SULON Lab Chanber | 2823 Apr 22 16:08:58
Rodiated Emissions 3-Meters
- Project Number 4758748841
-15 Client:SAMSUNG
Config:EUT / AC Adopter
R Mode : DUB_ANT1_CHS
-t Tested by 22931 / AC 128 U, GEHz
Avg Limit tcBm
- - i b
o 2 > (]
§ & °
N _ug
5
£ -oo
g
_1es
-128
-135
18 4m
Freguency (GHz)
Fonge (GHz) FEU/VEY Fief/itin  Det/fvg Mode Swetp Fts  WepaMode Fosition Fonge (G) Rh VB Reffittn  Det/fvg Mode Jueep Fts  ¥spaMode  Fosition
UL SUUON Lab Chanber | 2823 Apr 22 16:08:58
Rodiated Emissions 3-Meters
. Project Number 4798748241
-15 Client:SAMSUNG
Config:EUT / AC Adopter
R Mode : DUB_ANT1_CHS
-3k Tested by22933 / AC 128 U, GEHz
3
_1es
128l
—ias
s 4m
Freguency (GHz)
Fug?c_cﬁ“zl Pﬁlﬂ’!‘b!‘ ch'ﬂi{:r\ Ucljfhg Ho&cp Swetp N ) li-y.\’ri)x fc.::-av\l Fonge (GHz) Rh VB Ref/fittn  Det/fvg Mode Jueep Fts  ¥spaMode  Fosition
Meter Corrected N .
- N N th ht N
Marker F'Tg'fzr;cy R(Z:d':;g Det N Af‘éiiime) 18-40GHz[dB] Conv. Fact. (4B) | Dist. Corr. (dB) R:aBd:g Avg Limit (dBm) M(:’E‘f)‘" ’?S:;‘S‘) H(ilrg)[ Polarity
1 27.72456 93.21 RMS 10.4 18.9 118 156 67.71 613 6.41 216 165 v
2 30.25445 95.08 RMS 135 19.8 118 156 65.58 613 2.28 288 165 Vv
3 39.55703 9352 RMS 122 23 118 156 62.12 613 82 180 165 v
7 27.74656 93.61 RMS 105 19 118 156 67.91 613 6.61 36 165 H
5 30.23545 95.22 RMS 135 19.8 118 156 65.72 613 442 216 165 H
6 39.49003 93.78 RMS 121 231 118 156 62.38 613 1,08 252 165 H
RMS - RMS detection
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REPORT NO: 4790841160-E12V3
FCC ID: ABLSMF946JPN

DATE: 2023-07-10

CHANNEL, CH9

HORIZONTAL RESULT

U SUNON Lab Chamber | 2823 Apr 2 15:29:28
Fodioted Emissions 3-Meters
- Project Number 4798748841
-15 €11 ant : SAMSLING
Config:EUT / AC Adopter
Mode : DUB_ANT1_CHI
=38 A Tested bu:22933 / AC 128 U, 66Hz
fvg Limit (clBn
- -68 I5]
2 4 #
& - “
L
0
& -98
o
—185]
-128
1 35
18 ElE]
Frequsncy (GHz)
T B R T/ et Mok e Fin Vapal Fotin T =y e S Tie Toean Fosion
UL SUMON Lab Chamber | 2023 Apr 22 15:29:28
Rodioted Emissions 3-Meters
- Project Number 4758748841
-19 Client : SAMSLNG
Config:EUT / AC Adopter
Mode : DUB_ANT1_CHI
=38 A Tested bu:22933 / AC 128 U, 66Hz
fAvg Limit (clBn
Y e Aty g et et P e e P o
5 5
g _og
—185]
-128
-135
18 4u
Frequsncy (GHz)
T @0 W Rl g ek em T Wapean ot D T Ty ey Sw Tie Topean Tt
Trace Markers
Meter Corrected
Marker F’fg‘fz’)‘cy R(Zaed’wwr;g Det o A(séii‘;ne) 18-40GHZ[dB] | Conv.Fact. (dB) | Dist Cor. (dB) Rz:d:g Avg Limit (dBm) "'}zg‘)‘" ’?g:}‘;‘;‘ Hég;“ Polarity
1 28.69452 94.79 RMS 122 19.2 118 15,6 67.19 61.3 5.89 324 165 v
2 34.48126 95.74 RMS 12.1 214 118 15.6 -66.04 61.3 474 216 165 v
3 39.45403 9353 RMS 12 23.2 118 15.6 62.13 61.3 -83 72 165 v
4 28.72652 95.23 RMS 122 193 118 15,6 67.53 61.3 6.23 72 165 H
5 34.36326 94.74 RMS 12 213 118 15.6 -65.24 61.3 3.94 324 165 H
6 39.44703 93.62 RMS 12 232 118 15.6 62.22 61.3 ~92 216 165 H

RMS - RMS detection
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REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
FCC ID: ABLSMF946JPN

TX Antenna 2

CHANNEL, CH9

HORIZONTAL RESULT

UL SULON Lab Chanber | 2823 Apr 22 15:50: 34
Rodicted Emissions 3-Meters
. Project Number 4790748841
B ] D g ATORT
Config EUT / AC Adopter
Mode - DUB_ANTZ_CHO
= B e | TeC o B 2503/ AC 128 U, B8Hz
Avg Limit tcBm
I O Y -4
a }=) =}
H 3 -
Q O
N _ug e
5
& -98
g
—185]
-128
-135
18 ‘ ‘ S
Frequency (GHz)
o B AW e A e e T Tapien et T R = ) e vy PR Y N T
UL SULON Lab Chanber | 2823 Apr 22 15:50: 34
Rodicted Emissions 3-Meters
. Project Number 4798748841
-15 S : : : Client : SAMSUNG
Config EUT / AC Adopter
Mice : DLE_ANT2_CHD
-20 - : - : Tested by 22933 / AC 128 U, 6EHz
3
5
g _og
-185]
-128
-135
18 ‘ ‘ a8
Freguency (GHz)
Fo’l;?c_c(i“i\ P‘ﬁjl’!‘.b!‘ ﬁcf'ﬂi{:'\ ﬂclj’fhg [ o Swetp . ) li-?&’:‘)? Fc: tien Fonge (GHz) Rh VB Ref/fittn  Det/fvg Mode Jueep Fts  ¥spaMode  Fosition
Trace Markers
Meter Corrected N .

Marker Frfg:ezr;cy R(Zaed’wwr;g Det o A?éii%;ne) 18-40GHz[dB] | Conv.Fact. (dB) | Dist. Corr. (dB) RZaBd':‘nQ Avg Limit (dBm) M(:(Bg)‘" '?S:;‘: Hég;“ Polarity
1 25.80965 91.38 RMS 7.4 18.2 118 156 269,58 613 8.28 324 165 v
2 30.29345 95.14 RMS 134 19.8 118 156 65.74 613 2.4 72 165 Vv
3 39.49303 93.64 RMS 121 231 118 156 62.04 613 94 216 165 v
1 25.77765 9117 RMS 7.4 18.2 118 156 69.37 613 8.07 216 165 H
5 30.28445 95.18 RMS 134 19.9 118 156 -65.68 613 -2.38 288 165 H
6 39.49003 93.72 RMS 121 231 118 156 62.32 613 102 180 165 H

RMS - RMS detection
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REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
FCC ID: ASLSMF946JPN

10.2.4. SPURIOUS EMISSION 1164 MHz - 1240 MHz

TX Antenna 1

CHANNEL, CH5

HORIZONTAL RESULT

g L SUWON Lak Chamber | 2823 Apr 22 3:4@:11
Radiated Emizsions
Pro K 4798748841
- Cli SAMS
Config:EUT / AC Adapter
Mode  DUB_ANT
Tested by:22933 / AC 128 U, 6BHz
15
= -BE
s _of 1 2 E]
g @ u— =)
g5
-128
1,164 .24
Frequency (GHzl
Forge (501 B Felittn et Foe Sy P Fagutos Fosition. “Horge i Tov = o T
g L SUWON Lak Chamber | i 2823 Apr 22 3:4@:11
Radiated Emizsions
Pro ject Numk 4798748841
- Client :SAMSUNG
Config:EUT / AC Adapter
Mode : DWB_ANTI_CHS
Tested by:22933 / AC 128 U, 6BHz
15
- BB
= T
< _gp 4 =l o
—1ps
-128
1,164 .24
Frequency (GHzl
Tow I i Tevig ¥ Fosrtior “Horge i Tov - o T
vasker [ Freency Reains o 7 ootss717 p— o or. @) Fact 08 A I p—— Mg || v |
a pes) teaing et 3117_00168 0.96-18GHz(dB] ist. Corr. (4B) Conv. Fact. @) UWB_CH_L eaing S LIMIT (d8m) s peint o olarity
1 116712 -76.97 RMS 28.1 -39.6 -15.6 11.8 6 -91.67 -853 -6.37 324 165 H
2 1.19949 -76.58 RMS 28.4 -39.6 -15.6 11.8 6 -90.98 -85.3 -5.68 144 165 H
3 1.22138 77.01 RMS 28.7 -39.6 -15.6 11.8 6 9111 -853 -5.81 72 165 H
4 1.16978 -77.57 RMS 28.1 -39.6 -15.6 11.8 6 -92.27 -85.3 -6.97 108 165 vV
5 1.18254 -76.11 RMS 282 -39.6 -15.6 118 6 -90.71 -85.3 541 216 165 v
6 1.22168 -76.03 RMS 28.7 -39.6 -15.6 11.8 6 -90.13 -85.3 -4.83 144 165 v

RMS - RMS detection
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REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
FCC ID: ASLSMF946JPN

CHANNEL, CH9

HORIZONTAL RESULT

[II SUWON Lok Chomber | 2023 Apr 22 4:18:38

Adapter
19

/ AC 128 U, BBHz
15
T -68
2 T = 3
w -9 g P =
—1ps
-128
1,164 .24
Frequency (GHzl
Togn I i T L —— ¥ Fositior “Horge i Tov = o T
UL SUWON Lab Chomber | 2023 Apr 22 2:18:38
15
- BB
T _gg 4 5 3
g5
-128
1. 164 T.24
Frequency (GHz)
Forge (6l I Rt /ALl Dot/ing Fods S Fis Fapsifode Fosilior Forge (3 [T Refitin Dot/ oo Suern Pl Fwpaltbos Fosition
Frequency Meter Corrected Margin Azimuth Height
Marker Reading Det 3117_00168717 0.96-18GHz(dB] Dist. Corr. (48) Conv. Fact. (d8) UWB_CHo_LPF Reading RMS LIMIT (d8m) Polarity
) (@Bm) (@8m) @ (099 cem
1 1.17548 -75.2 RMS 28.2 -39.6 -15.6 118 5 -89.9 -85.3 4.6 216 165 H
2 1.18285 -75.07 RMS 282 -39.6 -15.6 118 5 -89.77 -85.3 -4.47 360 165 H
3 1.23445 -75.62 RMS 28.9 -39.6 -15.6 11.8 5 -89.62 -853 -4.32 216 165 H
4 117122 76.2 RMS 28.1 -39.6 156 11.8 5 -91 -853 5.7 108 165 v
5 1.19356 -76.2 RMS 28.4 -39.6 -15.6 11.8 5 -90.7 -853 5.4 216 165 v
6 1.21598 -75.81 RMS 28.6 -39.6 -15.6 11.8 5 -90.11 -853 -4.81 108 165 v

RMS - RMS detection
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REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
FCC ID: ASLSMF946JPN

TX Antenna 2

CHANNEL, CH9

HORIZONTAL RESULT

E_|I SUWON Lok Chamber | 2823 Apr 22 4:28:20

Radiated Emiz=ions

479874884 1

33 / AC 128 U, BBHz

-
T 66
g - g .
_1m5
-1208
1154 T 24
Fregquency CGHz3
o T r Teig o ey = Fasition T el e o o F
UL SUON Lob Chonber | 2023 Ppr 22 1428 28
Btz
-
. -68
§ -75
< _op—4 5 ®
185
-1208
1. 164 T.24
Frequency (GHz)
g (G0 AN el Do Rk e P e Tt g W e e e Fia e T
Frequency Meter Corrected Margin Azimuth Height
Vrker Readng oot 3117 ootean7 096 18GHz108] Dist Cor. () Conv. Fact (48) uwe_crio_Lpr Readng Rvs LT (@5m) Polay
© @sm) ) @) (©0cgs) ©m
1 1.17297 -76.2 RMS 28.1 -39.6 -15.6 11.8 5 -91 -85.3 -5.7 252 165 H
2 1.1922 -75.97 RMS 28.3 -39.6 -15.6 11.8 5 -90.57 -85.3 -5.27 144 165 H
3 123331 7658 RMS 269 395 156 s 5 ~90.48 853 518 124 165 H
7 116658 7638 RMS 261 396 156 8 5 9118 553 588 288 165 v
5 119052 7591 RMS 283 396 156 18 5 EOS 553 21 180 165 v
5 123749 7613 RMS 269 396 156 18 5 90.13 553 283 216 165 v

RMS - RMS detection
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REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
FCC ID: ASLSMF946JPN

10.2.5. SPURIOUS EMISSION 1559 MHz - 1610 MHz

TX Antenna 1

CHANNEL, CH5

HORIZONTAL RESULT

gL SUWON Lob Chamber | 2023 Apr 22 3:53:39
Radiated Emizsions
Pro I 4758748841
- Cli SAMS
Config:EUT / AC Adapter
Mode  DUB_ANT
Tested by:22%33 / AC 128 U, 68Hz
15
= -BE
o —9¢ 3 =)
—1B5
-128
1,550 1.61
Frequency (GHzl
Foee R i Tevg W Foaition “horge @ i Tev = i T
gL SUWON Lob Chamber | 2023 Apr 22 3:53:39
Radiated Emizsions
Pro ject Numk 4758748841
- Client :SAMSUNG
Config:EUT / AC Adapter
Mode : DWB_ANTI_CHS
Tested by:22%33 / AC 128 U, 68Hz
15
- -BE
7 F
£ g & =)
185
-128
1,550 1.61
Frequency (GHzl
Foen R C Teg ¥ Fosition horge G Z Tev = i T
eeeeeee Meter Conected Margin Adimuth Height
Marker duency Reading Det 3117_00168717 0.96-18GHz(dB] Dist. Corr. (48) Conv. Fact. (48) UWB_CHS_LPF Reading RMS LIMIT (d8m) 9 o Polarty
(GH) ) o) ©8) (Oegs) cm)
1 1.57063 -74.64 RMS 28.5 -39.1 -15.6 11.8 6 -88.44 -85.3 -3.14 36 165 H
2 1.58935 -75.29 RMS 28.5 -39 -15.6 11.8 7 -88.89 -85.3 -3.59 108 165 H
3 1.60271 -75.92 RMS 28.5 -39.1 -15.6 11.8 7 -89.62 -85.3 -4.32 144 165 H
4 156833 -75.7 RMS 28.5 -39.1 -15.6 118 6 -89.5 853 4.2 216 165 v
5 1.57297 -75.26 RMS 28.5 -39.1 -15.6 11.8 6 -89.06 -85.3 -3.76 72 165 v
6 1.6072 -75.8 RMS 28.5 -39.1 -15.6 11.8 7 -89.5 -85.3 -4.2 108 165 v

RMS - RMS detection
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CHANNEL, CH9

HORIZONTAL RESULT

gL SUWON Lab Chamber | 2023 Apr 22 4:83:32
Ra
e
- C
c Adapter
M ]
Tes / AC 128 U, BBHz
15
T -68
2 = 5
& -u 5,
s
-128
1,550 1.61
Frequency (GHz)
oo P C Totiig Moo Semep . Fositioe “Forge (G0 Tl [ ey ~ F
gL SUWON Lob Chamber | 2023 Apr 22 4:83:32
58H:
.5
- -EB
£ o 5 3
iP5
-128
1,559 .61
Frequency (GHz)
Foe G0 AR eliitin Do o Smp Fis Fapsom Fesition Foge G} BUWU  eliiin oiig e Swp  Fis B Fosition
Frequency Meter Corected Margin Azimuth Height
Marker Reading Det 3117_00168717 0.96-18GH2[dB] Dist. Corr. (dB) Conv. Fact. (dB) UWB_CH5_LPF Reading RMS LIMIT (dBm) Polarity
(e (dBm) (dBm) ©8) (egs) fem
1 15643 75.48 RMS 285 39.1 156 118 6 89.28 853 3.98 252 165 H
2 157282 75.56 RMS 285 39.1 156 118 6 789.36 853 ~4.06 72 165 H
3 158537 74.98 RMS 285 39 156 118 7 -88.58 85.3 328 72 165 H
4 157971 -74.3 RMS 28.5 -39.1 -15.6 11.8 7 -88 -85.3 -2.7 252 165 \
5 159786 74.94 RMS 285 39.1 156 118 7 -83.64 85.3 334 36 165 Vv
6 160536 75.71 RMS 285 39.1 156 118 7 -89.41 85.3 411 216 165 Vv

RMS - RMS detection
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TX Antenna 2

CHANNEL, CH9

HORIZONTAL RESULT

gL SUWON Lob Chamber | 2623 fpr 22 2 37:15

Radiated Emiz=ions

479874884 1

33 / AC 128 U, BBHz

15
= -BE
o —9¢ e
185
-128
1,559 1.61
Frequency (GHzl
oo P C Totiig Moo Semep . Fosition “Forge (G0 Tl Tewrn s o G
UL SULON Lob Chomber | 2023 Apr 22 4:37:15
15
< -B8
§ -75
s T g
o _of = a tn)
—1B5
-128
1,559 .61
Frequency (GHz)
Frge (BT RN eliiln Do R Sy Tis Fagsifade  Fositior Forge (@2 R el Oeuig e Suren Tia fpntbde Fosition
eeeeeee Meter Corected Margin Azimuth Height
Marker ! y Reading Det 3117_00168717 0.96-18GHz[dB] Dist. Corr. (dB) Conv, Fact. (dB) UWB_CHS5_LPF Reading RMS LIMIT (dBm) 9! ! Polarity
(GHz) o o (@8) (Oegs) (em)
1 15718 ~75.45 RMS 285 39.1 156 118 6 -89.25 853 395 252 165 H
2 159822 75.7 RMS 285 -39.1 -15.6 11.8 7 -89.4 -85.3 41 180 165 H
3 160832 76.24 RMS 285 39.1 156 118 7 -89.94 853 464 144 165 H
1 15667 75.68 RMS 285 39.1 156 118 6 -89.48 853 418 180 165 v
5 157782 75.78 RMS 285 -39 156 118 7 -89.38 853 -4.08 288 165 v
6 158623 75.27 RMS 285 -39 156 118 7 -88.87 853 357 180 165 v

RMS - RMS detection
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10.3. WORST CASE BELOW 1 GHZ

SPURIOUS EMISSIONS 30 TO 1000 MHz

g5Ut SUWON Lab Chamber 3 2023 Moy 12 ©@:09:50
. H H i|Rodioted Emissions — 3 Meters
as ] ] | |Project Number: 4790748041
i|Config:EUT / AC Adopter
- i |Mode Below 1GHz_LLEB
75 i Tested by 26087 / BC 128U, 68 Hz
65
55
45 OPk - Limit tdBut/md
£
J
a
=]
5
3a - B wea -~ - : maa
Frequency (MHz)
Forge (W1 R Fef/itn  Det/ing Hode ) Fia Wapsifode Fosition | Forge (D) T Aefffin  Detdivg Fooe Suoep Fia ool Fosition
151663 TR T PP Uidso e B HIR DAl
UL SUWON Lab Chamber 3 2023 Moy 12 @0:89:50
i {|Redioted Emissions - 3 Meters
. i |Project Number 4798748841
- 7lClient :Semsun
i|Config:EUT / AC Adopter
- i i {|Mode:Eelow 1GHz_LLE
75 - ; EE R R : : FlTested by 268877/ AC 128U, 68 Hz
65 i
8 55 :
§ ! |_
> OPK LTt ]
E 35 . 3 - - - -
2 2t i
- a; H
25/ ; A ' g WM i i
SO L P O Ly vt
I Tkt | : [
5l
P - ; : - g —— = ; — i ; . Y
Freguency (MHz)
Forge (FFa R Ret/Atin Det/feg Modk o s Woapefade Fosition | Fange D> FE Ref/iitn  Delifvg Wode ey Fta  Topaiade  Fosition

VERTICAL

Below 1GHz Data

Trace Markers

Meter Corrected . . . .
Marker F'?ﬂ‘fz';cy Reading Det VULBO163_845 Below_1G(dB) Reading %:E\';'/';')t M(Z’g)'" "?Semit)h H(i'g;t Polarity
(dBuv) (dBuV/m) 9
1 78.893 47.82 Pk 12.6 -31.6 28.82 40 -11.18 0-360 100 H
3 94.3176 39.49 Pk 16.8 -31.4 24.89 43.52 -18.63 0-360 200 H
5 757.09 35.44 Pk 26 -29.1 32.34 46.02 -13.68 0-360 200 H
2 48.8199 42.22 Pk 19.8 -31.9 30.12 40 -9.88 0-360 100 \
4 176.5821 37.69 Pk 14.8 -31 21.49 43.52 -22.03 0-360 100 \
6 757.478 34.94 Pk 26 -29.1 31.84 46.02 -14.18 0-360 100 \%
Pk - Peak detector
Page 44 of 49
UL KOREA LTD. Suwon Laboratory FORM ID: FCC_15F(05)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD. Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.




REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
FCC ID: ASLSMF946JPN

11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

Frequency of Emission (MHz) Conducted Limit {dBuV)
Quasi-peak Average
0.15-0.5 B tor 56 50 to 46
0.5-5 56 46
5-30 i) 50

" Decreases with the logarithm of the frequency.

RESULTS

AC Line test was performed worst case. (Highest Power)
ANT1/ CH9 / SP0O / BPRF9 / Packet Length 4
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11.1.1. AC Power Line

LINE 1 RESULTS

1 gplt_SUUON Lab AC Shield Raom 2023 Moy 18 23:21:48
. ! ! o Conducted RFI Usltage
. Project No:4798748d41
e Client Name:Somsung
Config:EUT / AC Adaptar
H H H H Mode  AC Line_UWE
BB TS 0 GEBES /) aC 128 U, B0 He
—_ 78
— -
u
5 6B =
i 1
o 5@
#
2 f o
Z 4m 3 1 i b il bl o 4 i +
o : : ":-||.‘ i r”ﬂ‘w‘“'ﬂmﬂﬁﬁ-n
K i 8 1g . .1“' i :
e} frfer 55 ; Mg
s i :
1 H k Y H
- . ‘«*![‘V\M“WWMW ;
| i
18} ;
s 3] 3
Frequency (MHz)
T WS R G GRSy P Tmon e | e B0 BUE e g Sep T Rk T

Trace Markers

Range 1: Phase L1 .15 - 30MHz

Meter . Corrected CFR 47 . CFR 47 .
Frequency K 101836_Wit ~ CABLELOS . FCC PART Margin FCC PART Margin
Marker (MHz) Reading  Det oo jrm) S(dB) Reading 15 Class B (dB) 15 Class B (dB)
(dBuV) - (dB(uVolts)) op AV
1 .198 48.4 Pk 9.8 2 58.4 63.69 -5.29 - -
2 .198 30.32 Av 9.8 2 40.32 - - 53.69 -13.37
3 .252 48.4 Pk 9.6 2 58.2 61.69 -3.49 - -
4 .255 32.37 Av 9.6 2 42.17 - - 51.59 -9.42
5 321 46.67 Pk 9.7 2 56.57 59.68 -3.11 - -
6 .321 28.21 Av 9.7 2 38.11 - - 49.68 -11.57
7 423 40.7 Pk 9.8 2 50.7 57.39 -6.69 - -
8 444 21.21 Av 9.8 2 31.21 - - 46.99 -15.78
9 .498 39.49 Pk 9.9 2 49.59 56.03 -6.44 - -
10 .51 20.49 Av 9.9 2 30.59 - - 46 -15.41
11 675 36.15 Pk 9.8 2 46.15 56 -9.85 - -
12 .651 14.86 Av 9.8 2 24.86 - - 46 -21.14
Quasi-Peak Emissions
Range 1: Phase L1 .15 - 30MHz
Frequency Meter 101836 With CABLELOos  corected  CFRATFCC  n  CFRATFCC \ gin
(MH2) Reading Det EX_L1[dB] S(B) Reading PART 15 (dB) PART 15 (dB)
(dBuVv) (dB(uVolts)) Class B QP Class B AV
.19725 33.6 Qp 9.8 2 43.6 63.73 -20.13 - -
25275 40.2 Qp 9.6 2 50 61.67 -11.67 - -
25515 37.1 Qp 9.6 2 46.9 61.59 -14.69 - -
32175 40.54 Qp 9.7 2 50.44 59.66 -9.22 - -
42225 35.36 Qp 9.8 2 45.36 57.4 -12.04 - -
49815 28 Qp 9.9 2 38.1 56.03 -17.93 - -
67575 22.34 Qp 9.8 2 32.34 56 -23.66 - -
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LINE 2 RESULTS

1gglt SUUON Lob AC Shield Room 2823 Moy 18 23:21:4B
; i ; i 3 i : : Conducted RFI Uoltage
- Praoject No:4793748084
Client Nome:Somsung
Config:EUT / AC Adopter
i : Made:AC Line UWB
88 ; ; ; ; ; Test by:26B87 / AC 128 U, 6@ Hz

(dBCulalts)) Phass N

Frequency C(MHz)

Range (M1Z) REW/ B Ref/Altn  Det/Avg fiode Sussp Ptz d5ws/Mode  Lobel Range (Hiz) REN/UED Ref/atin  Det/fvg Hode Sussp Fis  #5ups/fode  Lobe
2:.15-38 GiC-6ekB). 87418 Fle/ v Vs Bl 06 1AURLT Phane

Trace Markers

Range 2: Phase N .15 - 30MHz

Meter ] Corrected CFR 47 . CFR 47 .
Frequency ) 101836_Wit ~ CABLELOS . FCC PART Margin FCC PART Margin
Marker (MH2) Reading — Det by \rig] S(dB) Reading 5 cjass B (dB) 15 Class B (dB)
(dBuv) - (dB(uVolts)) oP AV
13 .183 43.64 Pk 9.9 2 53.74 64.35 -10.61 - -
14 192 25.66 Av 9.9 2 35.76 - - 53.95 -18.19
15 .249 45.09 Pk 9.6 2 54.89 61.79 -6.9 - —
16 .255 26.8 Av 9.6 2 36.6 - - 51.59 -14.99
17 327 42.92 Pk 9.7 2 52.82 59.53 -6.71 - -
18 321 21.85 Av 9.7 2 31.75 - - 49.68 -17.93
19 .45 38.42 Pk 9.9 2 48.52 56.88 -8.36 - -
20 444 18.09 Av 9.9 2 28.19 - - 46.99 -18.8
21 .504 36.98 Pk 9.9 2 47.08 56 -8.92 - —
22 .501 15.48 Av 9.9 2 25.58 - - 46 -20.42
23 .66 34.49 Pk 9.8 2 44.49 56 -11.51 - -
24 .651 12.75 Av 9.8 2 22.75 - - 46 -23.25
Quasi-Peak Emissions
Range 2: Phase N .15 - 30MHz
Frequency Metgr 101836_With CABLELOS Corregted CFR 47 FCC Margin CFR 47 FCC Margin
(MH2) Reading Det EX_N[dB] S(B) Reading PART 15 (dB) PART 15 (dB)
(dBuV) (dB(uVolts)) Class B QP Class B AV
.24975 34.43 Qp 9.6 2 44.23 61.77 -17.54 - -
.32625 38.99 Qp 9.7 2 48.89 59.55 -10.66 - -
45075 25.32 Qp 9.9 2 35.42 56.86 -21.44 - -
.50415 27.13 Qp 9.9 2 37.23 56 -18.77 - -

Page 47 of 49

UL KOREA LTD. Suwon Laboratory FORM ID: FCC_15F(05)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD. Confidential

This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: 4790841160-E12V3 DATE: 2023-07-10
FCC ID: ASLSMF946JPN

12. SPOT-CHECK THEST RESULT (WORST CASE)
EIRP (ANT2_CH9_SP1_BPRF4_AV)

Multiview =2 Spectrum

SGL
Count 10/10

e 1Rm Ma:
M1[1] -41.97 dBm

8.125437 GHz

2001 pts 100.0 MHz / Span 1.0 GHz

12.06.2023
13:44:35

13:44:36 12.06.2023
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RSE (ANT1_CH5_SPO_BPRF4)

HUL SUWON Lok Chamber 1 2823 Jun 29 23:28:43
Radioted Emissions 3-Meters
. Project Number:4708841168
et Client:Samsung
Config:EUT / AC Adapter
; Mode : DWB_ANT1_CHS
-30 Tested by:26087 / AC 128 U, 6@ Hz
et es e e e e £ e £ eoe LR AR E L Eee £ oot een et eeeen
Avg Limit (dBm) |
e i I e
3 4 5 o
c i a
o !
F et S
- 7
o
T
=T SR OUOUU A SO
o
— " BE ,,,,,,,,,,,,
T OSSOSO SO
T Ot OSSOSO SO
18 48
Freguency (GHz)
Fonge (6itz) U/ Rel/Atin  Det/ing Mode Suep Pls Wapsifade Posilion fonge (6i12) RO Ref/itin  Detifivy Mode Sueep Pta  Fupsode  Fosition
HUL SUWOM Lab Chamber 1 2823 Jun 28 23:28:43
Radioted Emissions 3-Meters
. Project Number:4708841168
et Client:Samsung
Config:EUT / AC Adapter
; Mode : DWB_ANT1_CHS
-30 Tested by:26087 / AC 128 U, 6@ Hz
et es e e e e £ e £ eoe LR AR E L Eee £ oot een et eeeen
Avg Limit (dBm)

_ -69 i O OO 3..
: WW—WMMWM" =
Yo7 OO OO OO SOOI NUTUOOO
4 7

>
SNSRI SO

-1 al: ......
T U S—
— " 3': ,,,,,,,,,,,,

18 48

Frequency (GHz)
| Fange (G2} [EE Ref/Atin  Det/ivg Mode Sunep Fls Wapa/fade Fosilion Fange (GHD) REWEM Ref/Atin  Det/fivg Mode Suesp Fta  fupa/fode  Fosition
1:15-48 1M -G “ZA/BAD AUER/Fuar g (R Besec(Auto) 226 MAMH 7 degs 165 om
Trace Markers
Meter Corrected - -

Marker F'fg‘:fzr;cy R(::d':‘r;g Det N A?éii‘;'me) 18-40GHz[dB] Conv. Fact. (4B) | Dist. Corr. (dB) RedaBd:g Avg Limit (dBm) M(i’é‘)‘" ’?Sg;“s‘;‘ Héﬁ;“ Polarity
1 29.0025 -95.53 RMS 12.7 19.3 11.8 -15.6 -67.33 -61.3 -6.03 252 165 \4
2 34.39026 -94.98 RMS 12 21.3 11.8 -15.6 -65.48 -61.3 -4.18 0 165 \
3 39.57303 -93.94 RMS 12.2 23.1 11.8 -15.6 -62.44 -61.3 -1.14 288 165 \
4 30.05046 -96.08 RMS 13.7 19.7 11.8 -15.6 -66.48 -61.3 -5.18 252 165 H
5 34.81824 -95.7 RMS 11.6 21.4 11.8 -15.6 -66.5 -61.3 -5.2 72 165 H
6 39.57203 -94.19 RMS 12.2 23.1 11.8 -15.6 -62.69 -61.3 -1.39 108 165 H

RMS - RMS detection

END OF TEST REPORT
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